84
[7'] POST

HEIGHT

SEE DETAIL C

HARDWARE PARTS LIST

CANOPY SLOPE

SEE DETAIL A

POST ASSEMLBY

SEE DETAIL D

SMALL PARTS LIST

SEE DETAIL E

N

120

[10] OVERALL

EXTRUSION PARTS LIST

PART # NAME QTY PART # NAME QTY  PART # NAME  QTY  LENGTH
~ U143 /4" SS ~ g 3x5 NEOPRENE _
16-18 e s CREW 52 38-13| | GASKET 1,16 THicK| * 60-08|__| | GUTTER| 2 | SEE FAB DETAL
MACHINE SCREW ° 5x5 NEOPRENE
_ _ 14
T 14 o0x3/4 S5 18-8 24 38-06| | CASKET 1,16 THICK| 60-01| []  RAFTER SEE FAB DETAIL
MACHINE SCREW [:::] GUTTER END PLATE PRESSURE "
® — _ 14
1/4-20x3/8 SS 18-8| 2 °0-12 LEFT 1 00031 7= 5 ATE 52 1/4
BOLT 1/4—20x5/8 GUTTER END PLATE FACE
6o-17| 2 BOLT 1/ /8 28| [60-13|1 = ] Rinr 1 60-02|—1 vems | 14 | SEE FAB DETAIL
I BOLT 1/4720 x 2| 28 60-33| || RAFTER BRACKET |14 | [32-02| O PosT | 4 84"
EPDM ,
60—-21| = HEX NUT 1/4-20 | 92 ——~~ GABLE BRACKET 7 60—16|  roorms | 1 245
60—10| ¢ RUBBER WASHER 24 04—01 Sﬁ%é/ﬁr TRANSFER 4 *SMALL EXTRUSIONS ARE NOT TO SCALE FOR CLARITY
B #10x3/4" SS B 5 o°
16-07| = H10X3/4 S5 8 04-02| |2 o| 5x5 BASE PLATE 4
t6ta| 7 14'x3/4 SS »
TRUSS HEAD SCREW
~ #1471 3/4 SS
16-08| | T AT HeAd screw | 32
BUTTON CAP
16=321 = (COLOR MATCHED) | 92
1/4” ID BUTTON
16-25| @ b WASHER 76
3/8” ID BUTTON 19
16—26| @ CXP WASHER 16 PANEL WIDTH
B 3/8"x3 3/4” SS
16-01 i Ao Sorel 16 \S/EFSFFXCQAOT%NHNG
- - — DETERMINE WHICH
09—01 3/8"x3 3/4" SS 16 ANCHOR IS REQUIRED
WEDGE ANCHOR
Cj GLAZING TAPE 10FT

StE SHEET 2 FOR FABRICATION

& ASSEMBLIES

117 7/8
[9'—9 7/8"] OVERALL CENTER TO CENTER
__, 19 5/8
ON CENTER

Z Z Z Z Z Z

I- K

78 9/16 \\\\
119 5/8 GUTTER LENGTH \
SEE DETAIL B

MOUNTING HOLE
FOR #14 TEK SCREW
RAFTER PRESSURE
CAP (ITEM 60-03) RAFTER
EXTRUSION
(ITEM 60-01)
POLY CARBONATE
PANEL
Pl
GUTTER EXTRUSION é
(ITEM 60—08)“\\\ =2
7
S
N
> HH TEK SCREW
NEOPRENE __— - RAFTER (ITEM 16-18)
GASKET - BRACKET
(ITEM 60-33)
3 X5 X 3
ALUM. TRANSFER )
PLATE 1/4" SS NUT
AND BOLT ASSEMBLY
1/4” SS NUT (ITEM 60—17/60-21)
AND BOLT ASSEMBLY
(ITEM 60-17/60-21) — >
RUBBER WASHER — bt 1/4” ALUM.
(ITEM 60—10) " ”‘“iL RAFTER BRACE
n
0
i\
= | mﬂ} #14%x3 /4" SS
g’ HH TEK SCREW
(ITEM 16-18)

RAFTER FACE COVER
(ITEM 60—02)

INTERNAL STEEL
GABLE BRACKET

3/8—16 X 1”7 SS
HEX HEAD BOLT
WITH WASHER &

BUTTON CAP (4X)

1/4"7 SS BOLT
AND NUT ASSEMBLY

(ITEM 60—17/60—21)

GLAZING TAPE

#14°x1 3/4 SS
FLAT HEAD SCREW

(ITEM 16—08)

1/4” SS NUT

AND BOLT ASSEMBLY
(ITEM 60—17/60—21) —
RUBBER WASHER

(ITEM 60—10)

BT | BT 1]
v =) v =

97123

HILLSBORO,

N
T
s
5500 SE ALEXANDER ST,
OR
PHONE 503.356.0959
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Patio covers
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TYPICAL

18 3/32 INSIDE

19 5/8 RAFTER

:

L)
[(d)]

ON CENTER SPACING

SPAN

RAFTER / PANEL

#14x1 3/4" FLAT HEAD

SCREW (ITEM W608)“\\

NEOPRENE GASKET
(ITEM 38—06 )

h

BASE PLATE (ITEM 04-02)

VINYL

BUTTON CAP
(ITEM 16—234)

3/8" ID BUTTON
CAP WASHER

(ITEM 16-26)

TALNARAY

i

AN A AN A A A A A

V-V V-V

BLOCKING REQUIRED,
MIN. 3" LAG EMBED

~__ & x 3 3LAG SCREW
(

ITEM 16-01)

DETAIL C
SCALE 1:2

5 X 5 ALUM.
BASE PLATE
(ITEM 04-02)

CONC. SLAB

3 X5 X #
ALUM. TRANSFER
PLATE
1/4” 5SS NUT
1/4” SS NUT , AND BOLT ASSEMBLY
AND BOLT ASSEMBLY 1/4” ALUM. (TEM 60-17/60—21) —
(ITEM 60-17/60—21) — GUTTER BRACE RUBBER WASHER
RUBBER WASHER (ITEM 60-10)
(ITEM 60—10)
#14x3/4” SS
HH TEK SCREW
DETAIL D (ITEM 16-18) DETAIL B
3/8” SS WEDGE )
/ / ANCHOR 2 3/8" SQ.
2 3/8" sQ. . . ALUM.POST
ALOM POST 5” SQUARE BY 3/8" THICK (ITEM 02-01)

<=

#14"x1 3/4 SS
FLAT HEAD SCREW

(ITEM 16—08)

NEOPRENE
GASKET

<J
<
_ 2\
4 A
N
DETAIL C
SCALE 1:2
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18 5/8 3 3/4 17/8 ———201/2
13/16 . 1 7/8 13/16
85/16 $5/16
f1 11/16 o f1 11/16 e
! o 7 < N 1
} I o — f
J ‘ o o * [+ }J o J
E ha ) < a | 1.3/4
13 5/8 o1 1/4 -/ 13 5/8
19 5/8 O.C. 19 5/8 0.C. 19 5/8 0.C. 19 5/8 0.C. 19 5/8 O.C.
PRE—INSTALLED
RAFTER BRACKETS
119 5/8
GUTTER ASSEMBLY
QTY: 2 ASSEMBLIES REQ’'D
* GUTTERS SHOULD BE
MIRRORS OF EACH OTHER
119 5/8
PRE—INSTALLED
RAFTER BRACKETS
19 5/8 O.C. 19 5/8 0O.C. 19 5/8 O.C. 19 5/8 0.C. 19 5/8 0O.C.
13 5/8 — = 21 1/4 ~ 13 5/8
R
E q q \\ q
1.3/4 1 3/4
F & V‘ [+ [+ * [+ }\ 07 r ;
° 9 . i
N ‘ ‘ ‘
T 1 11/16j 2= 111/16 2= J
13/16 85/16 85/16 . 1 7/8 13/16
18 5/8 3 3/4 ' 7/8 20 1/2
| 53
4 7 3/4 |- 11/2 o =
¢ | — AR o 11¢
PILOT HOLE . L 5 BOTTOM VIEW
ASSEMBLE RAFTERS, FOR #14 TEK #1/2 (2X)
USING WITH STEEL GABLE 516
BRACKET AND (4) 3/8-16 RAFTER /16 —
HEX HEAD BOLTS & BUTTON e ,
WASHERS. QTY: 14 REQD
RAFTER ASSEMBLY
)
QTY: 7 ASSEMBLIES REQ'D
| 52 5/8
— ' '\
14.0° \/(
FACE COVER
TY: 14 REQ'D
HARDWARE PARTS LIST SMALL PARTS LIST EXTRUSION PARTS LIST QTY:
PART # NAME QTY PART # NAME QTY PART # NAME ~ QTY  LENGTH
~ #14x3/4” SS ~ ®9  3x5 NEOPRENE B
16-18 e S CREW 52 38-13 | GaSKET 1,16 THIcK| * 6008 | | | GUTTER| 2 | SEE FAB DETAIL
MACHINE SCREW "9 5x5 NEOPRENE
_ _ 14
T 44 o0xs/4 S5 18- 24 38-06| || GaskeT 1,16 THicK| * 60-01| [  RAFTER SEE FAB DETAIL
MACHINE SCREW GUTTER END PLATE PRESSURE »
¥ 1/4-20x3/8 SS 18-8 '° 60-12| [ 3 (e 1 60-03 | ~=="plaex | 14 52 1/4
INSTALL 3 X 5 X 1/4
BOLT 1/4—20x5/8 GUTTER END PLATE FACE / TRANSFER PLATE USING
60-17| & g 316/ / 28 60—13 m RIGHT 1 60-02|F 1 ~ovips | 14 | SEE FAB DETAIL 14 #14 X 1 ¥ FLAT HEAD
SCREWS
ﬂ BOLT 1/4720 x 2| 28 60-33| || RAFTER BRACKET |14 | [32-02| O PosT | 4 84"
EPDM ,
60—21| = HEX NUT 1/4-20 | 92 —~—=~~ GABLE BRACKET 7 60-16| M rcirre | 1 245
60—10| ¢ RUBBER WASHER 24 04—01 S)ﬁi_l)fé/4 TRANSFER 4 *SMALL EXTRUSIONS ARE NOT TO SCALE FOR CLARITY
16—07| = 1#10x3/4" SS 8 04-02| |°°| 5x5 BASE PLATE 4
FLAT HEAD SCREW o %
; 84 POST
_ 14"x3/4 SS CUT LENGTH
16-141 T 1RUSS HEAD Screw | 84
B #1471 3/4 SS
16-08| | [ a1 HeAD screw | 32
BUTTON CAP
16=321 = (cOLOR MATCHED) | 92
1/4” 1D BUTTON
16-25| @ up WASHER 76
_ ®© 3/8" ID BUTTON INSTALLED
16—26| CAP WASHER 16 5X 5 X 3/8
BASE PLATE USING
16—01 i EA/(? géé{f SS 16 VERIFY MOUNTING \ fla X 1 37 FLAT HEAD
SURFACE TO
- - — DETERMINE WHICH
02-01 ! 383 3/ SS | 1e ANCHOR IS REQUIRED POST ASSEMBLY
QTY: 4 ASSEMBLIES REQ'D
O GLAZING TAPE 10FT

RIDGE BEND — NOTCH DETAIL
NOTCH PRIOR TO BENDING

N 52 3/8 + 3/8
M

//rGUTTER BEND

76.0°
19 x 54 1/4 POLYCARBONATE PANEL
12 REQ'D
50% TINT CLEAR
E (o] O /O
2 -9 1/2" 0.C. (6%) Q\ﬁ;_
PRESSURE PLATE DRILL PATTERN

——1 8 11/16 16.5 [
< 3 7/8
3 9/16 — = L_/ $5/16
% 45.0° B 1
( 6 11/16 I eV ?5/16 ? g
s | i iR
| *j? 7/8 -
e 1/4 7/8 =
GUTTER BRACE E-AFYI_—FEE F?gé%l_:
QTY: 4 REQ'D '
85/16 (x4)
| o[iys
1.1/4 Z H
q
} i T r1 1/4 r 5/8
B A e S i
¢T5H/R 18 j . f MATERIAL: STEEL (4 3/8-16
{ TAPPED HOLE
T i N 3/ 2 11/16 7 4 1/16
2 5/8 1 3/16 T /\
* md
1.13/16 -2 - 152.0° 1/47

RAFTER BRACKET

GABLE BRACKET

97123
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FAX 5035.356.847/8
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N
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M

-
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